
1190 ADVENTURE ABS ORANGE 2015 <2015><CN><F9987O5>
WATER PUMP

16010

Pos Part Number Description Additional Text Quantity

1 0025060106 HH collar screw M6x10 TX30 1.00

2* 6033505200041 WATER PUMP COVER CPL. 1.00

3 61235061000 MOLDED RING WATER PUMP COV. 08 1.00

4 0024060136 HH collar screw M6x13 TX30 1.00

5* 60335055100 WATER PUMP WHEEL CPL. 1.00

6 60035055150 double-d washer 16x1 SST 1.00

7 61235065244 WEAR BUSHING WITH SEAL RING 1.00

8 0025060456 HH COLLAR SCREW M6X45 TX30 5.00

9 0025060256 HH collar screw M6x25 TX30 1.00

10 0603061001 CU-SEAL RING DIN7603-6X10X1 1.00

11 59030023000 dowel sleeve 6x8x11.5 2.00

12 07700900151 O-RING 9x1,5 V80 SH 1.00

14 04720300121 CIRCLIP DIN0472-30X1,2 NIRO 1.00

15 0412153511 CYL.ROLLER BEAR. NJ202 ECP C3 1.00
* = New part


